@j FACULTY OF
BIOSCIENCE ENGINEERING

RAINWATER HARVESTING: THE
ASSESSMENT OF LONG TERM-
TREATMENT EFFICIENCIES AND ITS
POSSIBILITIES AS PROCESS
WATER

NUMBER OF WORDS: 46 844

Stijn Vanacker
Student number: 01710926

Promotors: Prof. dr. ir. Stijn Van Hulle, Prof. dr. Ann Dumoulin
Tutor: Ing. Pieter-Jan De Buyck

Master’s Dissertation submitted to Ghent University in partial fulfiiment of the
requirements for the degree of Master of Science in de industriéle wetenschappen:
chemie

Academic year: 2020 - 2021

GHENT
UNIVERSITY



@ FACULTY OF
BIOSCIENCE ENGINEERING

GHENT
UNIVERSITY



@j FACULTY OF
BIOSCIENCE ENGINEERING

RAINWATER HARVESTING: THE
ASSESSMENT OF LONG TERM-
TREATMENT EFFICIENCIES AND ITS
[...]
legislation for the quality is the one for potable water. These quality parameters are
compiled in Belgium in Het besluit kwaliteit en levering van water, bestemd voor
menselijke consumptie more commonly known as Drinkwaterbesluit. These
standards are based on the European framework which is in turn based on the WHO
guidelines for potable water. Table 2-5 compares these different potable water quality
standards. There are three types of parameters to consider: chemical, microbiological
and indicator parameters. Values for microbiological and chemical parameters are
quantitative and are explicitly listed in the legislative framework. Indicator
parameters are parameters which indicate that there are problems with the
production or supply of the potable water. These anomalies can have an effect on
public health and should therefore be monitored closely. Drinking water quality
standards are always the most strict of all water legislation as there will be a direct
contact with the consumer. However, some applications (e.g. first washing water in
the food industry, cooling water etc.) should not require drinking water quality as is
it considered wasteful to use high-end water for low grade applications. Some
examples of applications in the Flemish food industry are shown in Table 2-6. In this
sector, alternative sources of water (e.g. harvested rainwater, recycled and treated
process water, cooling water etc.) can be used if it is free of micro-organisms

13



(bacteria, viruses, parasites, yeast and fungi) and harmful or toxic components which
can have a direct or indirect influence on the quality of food products (Horion, 2005).

Table 2-5: Comparison of some selected quality parameters for potable water that are
applied in this research

Compound Drinking EU drinking Flemish drinking
water water water standards
guideline standards
WHO

Reference WHO (2011) EU (2015) Vlaamse Overheid
(2014)
Unit

pH - - >6.5and < 9.5 >6.5and <9.2

Turbidity NTU - acceptable acceptable

EC (20°C) MS/cm - 2500 2100

Al pg/l 200 200 200

Cr Mg/l 50 50 50

Cu mg/| 2 2 2

Fe Mg/l - 200 200

Mn pg/l 500 50 50

Ni pg/l 20 20 20

Pb pg/l 10 10 10

Sr - - -

Zn mg/I 3 - 5

PAHs ng/I 700 100 (total) 100 (total)

Phthalates pg/l 8 (DEHP) - -

Pesticides ng/I - 100 (individual) 100 (individual)

500 (total) 500 (total)

Total viable CFU/ml - 100 100

count (22°C)

E. coli CFU/100 O 0 0

ml

Although there are no strict quality requirements mentioned in legislation, rainwater
harvesting systems have to comply with norms, standards and regulations in many
different countries. For Flanders, these are bundled in the Hemelwaterverordening
from the Flemish Environmental Agency (VMM). Every new house, building or
impervious surface larger than 40 m2 in Flanders has to comply with this decree since
29/09/2016. The first point is that the installation of a rainwater tank is mandatory
when building a new house or renovating one bigger than 100 m2 with a capacity of
at least 50 | of rainwater per square meter of horizontal roof surface. The second one
is that if the total of all impervious surfaces is larger than 250 m2, an infiltration unit
has to be installed. The goal is to minimize flood risks caused by heavy rainfall by
maximizing own use and infiltration and delaying discharge in the sewers
(Departement Omgeving, 2013). For the EU, the implementation of a RWH system is
described in norm EN 16941-1:2018. This norm specifies the requirements and gives
recommendations concerning all aspects of a RWH system (piping, materials,
watertightness etc.) for the jn situ use of rainwater as non-potable water (NBN,

14



2018). In France, the responsibilities and liabilities of rainwater application and
implementation are declared in Décret n°2008-652. In Spain, a legislation for the
reuse of reclaimed water was put in place with Royal Decree 1620/2007 which makes
it possible to use rainwater and other sources of water for low grade applications
such as urban, agricultural, industrial, recreational and environmental uses as shown
in Table 2-7. Some examples are usage for fire hydrants, irrigation, cooling and
cleaning water in the food industry. Every application requires a certain quality and
comes with a minimal sampling and testing frequency for each parameter (Llopart-
Mascard et al., 2010; Mujeriego and Hultquist, 2011). Strict quality controls on
rainwater however are almost never carried out and the only tool governments have,
is to recommend citizens to perform maintenance on their RWH system and to inform
them of the benefits and dangers of using rainwater as an alternative source of water
(Watergroep, 2021). A good example is that if a private person (less than 10 m3/day
or less than 50 people in the building) will use rainwater for drinking water
applications in Flanders, a check-up by the owner is required after the installation of
the RWH system and after this every 5 (microbiological parameters) or 10 years
(chemical parameters) (VMM, 2020b).

Table 2-6: Possible applications for non-potable water in the Belgian food industry as
determined by the FAVV (Horion, 2005)

Intended use Examples Remark
Water that may come into - Cleaning of surfaces, installations, Final cleanse
indirect contact with a food pipes etc. with potable
product which is no basic - Cleaning of room with unprotected water
product food present

Water that may come into - Cleaning of whole fishery products

direct contact with a basic - Cleaning of plant based products

product directly from agriculture (beats,

potatoes etc.)

- Cleaning of carcasses directly from
livestock

- Cleaning of living clams before
rinsing and transport

Water that may not directly or -  External cleaning of transport Kept in
indirectly come into contact - Cooling water, fire hydrants, steam separated
with food products production circuits

15



Table 2-7: Maximum acceptable values when reusing water for different purposes in Spain based on Royal Decree 1620/2007 (Mujeriego and Hultquist,

2011)

Intended use

Intestinal
nematodes

(egg/10 1)

E. coli
(CFU/100
ml)

Suspended solids

(mg/l)

Turbidity Other criteria
(NTU)

Urban use

Quality 1: Residential
- Irrigation of private gardens
- Supply to sanitary appliances

10

Quality 2: Services
- Urban landscape irrigation
- Street cleansing
- Fire hydrants
- Industrial washing of vehicles

200

20

10

Legionella spp. 100 CFU/I

Agricultural use

Quality 1: irrigation of crops with direct contact
with edible parts if eaten raw

100

20

10

Legionella spp. 1000 CFU/I

Quality 2
- Irrigation of crops eaten after industrial
treatment process
- Irrigation of pastures for meat or milk
producing animals
Aquaculture

1000

35

Taenia saginata and
Taenia solium 1 egg/|

Quality 3

for direct human consumption
- Irrigation of greenhouses, flowers etc.

- Irrigation of industrial non-food crops, silo

fodder, cereals etc.

Irrigation of tree crops with fruit not meant

10 000

35

Legionella spp. 100 CFU/I

Industrial use

Quality 1

- Process and cleaning water except for use

in food industry
- Other industrial uses

10 000

35

15

Legionella spp. 100 CFU/I

16



- Process and cleaning water for use in food - 1000 35 - Legionella spp. 100 CFU/I
industry
Quality 2: cooling towers and condensers 1 0 5 1 Legionella spp. 0 CFU/I
Recreational use
Quality 1: golf course irrigation 1 200 20 10 Legionella spp. 100 CFU/I
Quality 2: ponds and lakes with prohibited public - 10 000 35 - Total phosphorus 2 mg/l in
access standing water
Environmental use
Quality 1: aquifer recharge by percolation - 1000 35 - Total nitrogen: 10 mg/I
Nitrate: 25 I
Quality 2: aquifer recharge by direct injection 1 0 10 2 ltrate ma/
Quality 3 - - 35 -
- Irrigation of green areas not accessible to
public
- Silviculture

Quality 1: other uses (maintenance wetlands,
minimum stream flow etc.

Case-by-case basis

17



2.4 Treatment of rainwater

Based on the above mentioned information, it is clear that roof runoff can be
physicochemically contaminated by a wide range of organic as well as inorganic
substances (see 2.2 Roof runoff quality), originating from different sources (2.1
Sources of rainwater runoff contamination). Furthermore, rainwater and roof runoff
can also be microbiologically contaminated. This in combination with the current
legislative framework and quality requirements for certain applications (see 2.3
Legislative framework), leads to the fact that harvested rainwater needs to be treated
prior to its higher-end application. Many options are available but some techniques
are preferable, especially in an industrial context. Therefore, the mechanisms,
advantages and disadvantages of the techniques are discussed in this section.

Some aspects have to be kept in mind when choosing a treatment process for the
reuse of rainwater in an industrial setting. The first one is the removal efficiency for
target compounds. It should be known what components could be removed by
applying the proposed technique and up to what level. A sand filter is a good choice
when the harvested rainwater has a high turbidity (Helmreich and Horn, 2009)
whereas activated carbon is a better choice for the removal of metals and organics
(Uzun and Guzel, 2000). The order in which units are placed also plays an important
role: granular activated carbon (GAC) should always be used after a sand filter as it
is wasteful to use expensive GAC as granular filtration medium. It is also important
to keep in mind that rainwater is much cleaner than for example surface water.
Techniques such as electrocoagulation-flotation (ECF) require a heavier pollutant load
in order to work economically feasible and are already used for the treatment of
landfill leachates (EMIS VITO, 2010a; Ricordel and Djelal, 2014). Full scale industrial
operations are also rare and require a thorough pilot scale research (EMIS VITO,
2010b). Electrodialysis is a robust and simple technique but is mostly used for the
separation of higher concentrations of ions and heavy metals. Some techniques (e.g.
slow sand filtration, membrane filtration etc.) also achieve high removal percentages
of micro-organisms and other components. If complete disinfection is the goal,
advanced techniques such as ozonation, chlorination, UV-irradiation etc. could be
considered. A second aspect is the robustness of the process. Techniques such as
sand filtration and metal or ceramic membranes are easy to install and to maintain
whereas polymer membranes are fragile and prone to fouling (Kim et al., 2007).
However, polymer membranes can have pores or work on the principle of diffusion
which makes them suitable for drinking water production. Simple operation and
maintenance are important in industrial applications. Lastly, costs are always a
decisive factor in choosing a treatment system as will be discussed in 2.6 Cost
analysis. ECF for example could be more costly in electricity consumption to reach
the same level of removal efficiency as a sand filter followed by a GAC column and
optionally a disinfection step. The latter also varies greatly in price: chlorination has
always been a robust and cheap method whereas ozonation is more expensive and
complex (Dong et al., 2018). Ceramic membranes are pricier than metal membranes
which are in turn more expensive than polymer ones. Table 2-8 gives an overview of

18



some proposed treatment techniques with their advantages and disadvantages.
These techniques will be discussed in detail in the following paragraphs.

Table 2-8: Comparison of different physicochemical treatment operations for rainwater

treatment
Technique Rate/ flux Filtration Advantage Disadvantage Reference
mechanism
Slow sand 0.1 m/h Biological Minimal Maturity a, b, c
filtration conversion by maintenance period
schmutzdecke Removal of Only water
and regular coliforms containing
filtration Very low levels low total
of nutrients in suspended
effluent solids
Low cost concentration
Need for
space
Rapid sand 5-15 m/h Retention in Conditioning Need for
filtration filtration step for backwash a, b
medium by disinfection Not
adhesion, Combination of everything is
straining, filter media removed
interception
etc.
Activated 5-20 m/h Adsorption by Selective Expensive
carbon Vanderwaals removal of Only as a, d
forces micropollutants polishing
Reuse possible step
Polymer 100 I/m2.h  Retention by Cheaper Low flux
membrane pores or by Modular Fouling a, b, e
diffusion construction
(reverse Small pores or
0SMosis) RO possible
Metal 800 - Retention by More robust Expensive
membrane 2000l/m2.h pores Higher flux Large pores a,f
Slower fouling only
Easy cleaning
Ceramic 0.41/m2.h Retention by High flux Expensive
membrane pores Slower fouling a, g

Easy cleaning
Ultra- and
nanofiltration
possible

aTchobanoglous et al. (2014) PHelmreich and Horn (2009) “Bauer et al. (2011) 9Uzun and Glizel
(2000) cLeong et al. (2017) fKim, Lee and Kim (2005) 9Ridder, Heijman and Hofman (2007)

2.4.1 First flush diverter

As discussed in 2.2.1, a large share of the settled dry deposition is concentrated in
the first litres of precipitation. When the first flush quantity is diverted, a major
improvement in the water quality can be obtained. First flush diverters should operate
automatically and can reduce tank maintenance as they retain solid material (e.g.
leaves and twigs) which could settle on the bottom of the tank (Helmreich and Horn,
2009). An example of such a device is shown in Figure 2-2. Leong et al. (2017)
suggested that a device should always be installed after a coarse filter to avoid
clogging. How much water should be deviated still remains a point of discussion. For

19



example, a study conducted in Germany found that the optimal first flush was
between 1 and 2 mm (Forster, 1999) whereas others concluded that a first flush of
0.11-0.13 mm was sufficient to significantly reduce the total suspended solids (TSS),
Mg, Ca and Na concentrations in runoff (Gikas and Tsihrintzis, 2012). The wide range
in proposed first flush volumes indicates that location specific factors, such as
variation in rainfall intensity, duration and frequency might play a significant role.
The diverting of a volume which is too low can lead to a reduced water quality,
whereas the diverting of a higher volume has an impact on the available rainwater
for (re)use. This should ensure a maximization of water quality without diminishing
the water saving potential.

|
A\
I}
L~
Al
(L
C
|

J J

Figure 2-2: Example of an automatic first flush diverter

2.4.2 Physicochemical treatment

2.4.2.1 Sand filtration

Two forms of sand filtration exist: slow and rapid sand filtration. Both are a
physicochemical way of treating water by removing solids from the influent. The
difference is that a slow sand filter has a lower filtration rate (0.1 m/h) and better
bacterial removal rather than a rapid sand filter. A thin biofilm on the top of the filter
medium, called schmutzdecke, is responsible for the microbiological filtration
efficiency (Tchobanoglous et al., 2014).

Rapid sand filtration is more fixed on withholding solids within the filter medium. The
name also indicates that the surface loading rate can be much higher than a slow
sand filter. Due to the accumulation of solids in the granular medium, a pressure
build-up can be observed leading to a backwash. The purpose of the backwash is to
wash out the retained particles in the medium. Slow sand filters do not need a
backwash, the layer of schmutzdecke is scraped off when a pressure build-up is
noticed (Barnes, Collin and Ziff, 2009).

20



2.4.2.2 Activated carbon (AC)

An activated carbon filter is a treatment option for the removal of dissolved
substances by adsorption to a solid phase. In this case the solid phase will be
activated carbon, this can be powdered activated carbon (PAC) or granular activated
carbon (GAC). An advantage of GAC is that it can be regenerated (chemical or
thermal) which makes reuse possible. The principle of the removal via AC is based
upon adsorption phenomena. These are mass transfer operations as the compounds